








 

  

 

 

 

 

 

 

Journal of Shivaji University : Science and Technology 

Volume-43, Issue-1 (January, 2017) 

INDEX 

  

Sr. 

No. 

Title of Research Article with Name of Author/s Page No. 

1. 
Review on Foam Stability with Surfactant and Nanoparticles 

Arvind B. Madavi, Ganesh A. Bathe 

1 

2. 

Wastewater Treatment by using Activated Charcoal obtained 

from Fruit Peels: A Review 

Pravinkumar D. Patil, Vaishali S. Mohite, Swapnil B. Rathod, 

Mrunal S. Ghatge 

13 

3. 

Strategy of Zero Liquid Discharge to Mitigate Water 

Pollution: Indian Scenario 

Pravinkumar D. Patil, Vaishali S. Mohite, Pratik P. Kapadne 

21 

4. 

Leachate Treatment Using Horizontal Flow Constructed 
[...]
 Abbreviations  

 AC - Activated Carbon/Charcoal 

 PAC - Powdered Activated Carbon 

 GAC - Granular Activated Carbon 

 SEM - Scanning Electron Microscopy  

 FTIR - Fourier Transform Infrared Spectroscopy 

 BOD - Biological Oxygen Demand 

 COD - Chemical Oxygen Demand 

 DO - Dissolved Oxygen  

 

REFERENCES  

1. Bubanale, S., Shivashankar, M. (2017) International Journal of Engineering 

Research & Technology, 6, 495-498 

2. Rehman F., Curr M., Rhman A. (2018) Chemistry International, 4, 109-119. 

3.  Patil, P.H., Parate, V.R., Jankar J.J., Deshpande, A.S., Annapure, B.N. (2021) 

Nature Environment and Pollution Technology, 20, 391-396. 

4. Ahmed, S., Siham, S. H., Nuri, A., El-Azazy, M. (2021) Environmental Science 

and Pollution Research, 4, 1-21 

5. Mohan, D., Gupta, V.K., Srivastava, S.K., Chander, S. (2001) Colloids Surfaces 

A: Physicochemical and Engineering Aspects, 177, 169–181. 

6. Nwankwo, I. H. (2018) American Journal of Engineering Research, 7, 335-341. 

7. www.intertek.com. 

8. Karniba, M., Kabbanib, A., Holaila, H., Olama, Z. (2014) Energy Procedia, 50, 

113-120. 

9. www.rtilab.com. 

https://link.springer.com/journal/11356
https://link.springer.com/journal/11356
http://www.intertek.com/
https://rtilab.com/techniques/ftir-analysis/


 

 Page 20 

 

 

 

10.  Zheng, L. Yuling, W. (2021) Journal of Chemistry, 9940577, 1-11. 

11.  www.chemetrics.com. 

12.  Saad, A. (2009) Biotechnology, 8, 473-477. 

13.  Sriadibhatla, S.S. (2013) International Journal of Environment, Ecology, Family 

and Urban Studies, 3, 127-132. 

14.  Xie, Z., Guan, W., Fangying, Ji, Song, Z., Zhao, Y. (2014) Journal of 

Chemistry, 4, 1-9. 

15.  Rosli, N.A., Zawawi, M.H., Bustami, R.A., Hipni, F., Kamruddin, M.A. (2015) 

Applied Mechanics and Materials, 773, 1079-1084. 

16.  Yamuna, M., Kamaraj, M. (2016) International Journal of Chem Tech Research, 

9, 544-550. 

17.  Turoti, M., Gundana, E.A. (2017) American Journal of Science, 13, 1-11. 

18.   Sinto, J., Yugo, W., Hizba, I.N. (2018) 3S Web of Conferences, 67, 1-6. 

 

http://www.chemetrics.com/


 

 Page 21 

 

 

 

Strategy of Zero Liquid Discharge to Mitigate Water 

Pollution: Indian Scenario  

         Pravinkumar D. Patila, Vaishali S. Mohitea,*, Pratik P. Kapadnea  
   aDepartment of Technology,Shivaji University, Kolhapur 416 004 (MS) India 

*Corresponding author: mvaishali261@gmail.com 

 

ABSTRACT 

Industrialization is essential for a country’s economic growth. An increase in 
industrial development has elevated water consumption and is leading to the 

depletion of water resources. On the other hand, water pollution will become a 

major issue in the future. So, the importance is to seek out another path in terms of 

value-effective and reliability to treat wastewater by using Three R’s Strategy to 
Reduce, Reuse, and Recycle the treated water has become a necessity. The Zero 

Liquid Discharge Strategy is the future of reducing the problem of wastewater by 

complete recycling of water by eliminating liquid waste. This strategy aims to reduce 

waste generation from the water sector industries by increasing the feed water to the 

industry. This paper reviews various ZLD technologies that are possible for multiple 

industrial sectors and, a few innovative technologies in this wastewater will be saved 

and recycled at supply resources. 

 

KEYWORDS 

Depletion, Innovative Technologies, Pollution, Value-effective, Zero Liquid 

Discharge. 

………………………………………………………………………………………… 

1. INTRODUCTION 

Industrial development and increasing urbanization acquire various types of 

habitable things which include water, food, shelter, etc.; but large consumption of 

water, mainly freshwater, makes worldwide problems. Nation-to-nation analysis 

shows that developed countries use more water than developing countries for their 

industrial use 1. This untreated wastewater from plants creates an adverse effect on 

human health and the environment. The alternative is ZLD, within which concentrate 

is treated to supply product water and essentially dry salts. Consequently, liquid 

waste is not discharged. Currently, ZLD desalination is applied primarily to 

industrial waste streams and powerhouse cooling water [2] ZLD technologies are 

thermal desalination and evaporation ponds, each of which has disadvantages that 

will make its use prohibitively expensive for portable applications. 

 

 



 

 Page 22 

 

 

 

1.1 Indian and other Nations Industrial Problems  

This strategy was created to remove any effluent waste that comes from the industry 

by recycling water for reuse in industry purposes [3]. Due to high capital investment 

and major work inputs, this project has less attention and fewer active plants 

worldwide because of different quality gaps consisting of effluent water of industry 

and non-potable reused water of industry [4]. This industrial effluent water contains 

various kinds of organic and inorganic pollutants at higher concentrations. Those can 

be removed by applying some treatments like coagulation and some biological 

process that decontaminates the effluent water. But for making reusable water or 

recreational water or treated water, we required some advanced treatment that can 

also fulfill the requirements of ZLD [2,5]. In India, some large-scale industries are 

using the ZLD strategy, and some other industries use traditional methods or they 

directly send the effluent to the water sources which leads to the disturbance of COD, 

BOD, and TOC. Due to the non-subsidized circular of government, less awareness of 

the strategy, and high capital expenditure, this strategy in India has seen less [6]. 

Continuous innovation, research, and development in electrochemical and 

membrane-based processes provide low-cost expenditure of ZLD and at low input 

cost. RO process makes the effluent water pure but the membrane of this process 

consumes more expenditure and this membrane required continuous maintenance 

[7]. The large demand in the chemical and petrochemical industries is one of the 

most important factors driving ZLD market growth. 

From the analysis of the ZLD strategy, this study points toward reducing the 

challenges that come with the deployment of this system and highlights the major 

process and instruments used in this for sustainable development [3]. 

2. ZLD SYSTEM  

It is a system consisting of preliminary unit processes or units of operations or a 

combination of the water treatment units, within which there's zero discharge of 

liquid effluent from industry, process plant, etc. It indicates there's no liquid 

discharge since the effluent is effectively treated and sent for reusing in industry or 

for recycling. Now for the effective treatment of wastewater, we are required to 

utilize many technologies together which mainly support Membrane, Evaporator, or 

Multi-effect Evaporator systems. [4] 

Industry comes to the point that ZLD must be in the form of: - 

1. It should eliminate the entire wastewater stream from the running plants. 

2. It should obey the three R’s Technique. 

2.1 Legislation related to the ZLD in India 

The legislation associated with ZLD in India as given by Saha [8]  



 

 Page 23 

 

 

 

1. Between 1992 – 2002 Supreme Court directed polluting pharmaceutical plants 

near Hyderabad to pay Rs 4000/acre annually to prevent the loss of soil fertility. 

2. Province tribunal order mandated ZLD for dyeing, bleaching units, tanneries, and 

distilleries. (2006). 

3. State Supreme Court order mandated ZLD for 12 large pharmaceutical units 

around Hyderabad discharging 25,000 kLD. (2008)  

4. Tamil Nadu Government and Central Government Scheme for a subsidy of 

Rs. 320 crores (interest-free loan) to line up ZLDs within the state following the 

writ of 2006. (2010)  

5. Punjab Pollution panel mandated ZLD in 8 large electroplating industries in 

Ludhiana (2010).  

6. Punjab Pollution instrument panel assisted 500+ small electroplating units in 

Ludhiana to line up a CETP with ZLD. (2010)  

7. Rajasthan Government declared a Capital Subsidy on ZLD-based ETP up to 20% 

of the amount paid to the trader for the treatment plant excluding civil works, 

subject to a maximum of Rs. 1.0 Crore (2014). 

3. EFFLUENT ANALYSIS OF FEED WATER OF ZLD 

For effective working and proper output from the ZLD system, it is necessary to 

check first BOD, COD of the feed, and mainly component TOC which plays a vital 

role in organic recovery. But for the ZLD every industry possesses a different range 

of BOD, COD 

E.g. 

1. The pharma Industry waste water possesses overall 34.8 and 48.6% of BOD and 

COD [9]. 

2. Paint Industry waste water possesses an overall BOD between 475 to 2400 mg/l 

and COD between 1100-3800 mg/l. 

3. From Distilleries it varies from 40,000–50,000 mg/l of BOD and 80,000–100,000 

mg/l of COD [10]. 

4. Overall, Textile Industries COD varies from 1600 to 3200 mg/l and BOD is 

between 500 to 1010 mg/l [11]. 

5. From Fertilizer Industry, by NEQS range, COD and BOD are 400mg/l and 

200mg/l. 

 

 



 

 Page 24 

 

 

 

3.1 Treatments used in the ZLD System 

The main aim of ZLD is to remove useful waste like salt and required bacteria and 

recover maximum useful Water. 

ZLD System consists of the following Techniques:- 

1. Preliminary Treatment  

i) Separation  

ii) gravitational 

iii) Filtration  

2. Primary Treatment  

i) Sedimentation 

ii) Equalization 

iii) Neutralization 

3. Secondary Treatment 

i) Aerobic 

ii) Anaerobic 

 Now Main Treatment process comes here 

4. Tertiary Treatment 

i) Chlorination 

ii) Multi-Stage Reverse osmosis  

iii) Chemical Oxidation 

iv) Electro-dialysis 

v) Ultra-Filtration 

vi) Evaporator 

vii) Brine Concentrators 

viii) Crystallizer 

3.2 Technologies used in the ZLD System  

For this above treatment we can use the following instrument they are [6]: 

1. Membrane Bio-Reactor Technology (MBR) 

2. Ultra-Filtration (UF) 

3. Reverse Osmosis (RO) 

4. Evaporator Or Multi Effect Evaporator 

5. Incinerator 

6. Agitated Thin Film Dryer (ATFD) 

3.2.1 Use of MBR in ZLD 

It is used as a biological secondary treatment for the reduction of organic load. 

Degradation of biomass occurs inside the bioreactor tank, while separation of treated 

wastewater from microorganisms is completed in an exceedingly membrane module 

[6]. 



 

 Page 25 

 

 

 

By using this in the system we didn’t require a Secondary clarifier. 

3.2.2 Use of Ultra Filtration (UF) in ZLD 

It is used for the removal of colloidal matter, bacteria, and viruses. It is used as a pre-

treatment for RO. It is useful to remove suspended, colloidal particles, bacteria, and 

viruses [12]. 

3.2.3 Use of RO in ZLD 

It is used for the removal of salinity (TDS) and residual organics by passing 

wastewater through the semi-permeable membrane by applying high pressure. It is 

useful in terms of clean technology and no handling of chemicals like acid/alkali like 

ion exchange technology and this permeates water free of ions and can be used in 

industrial processes [13]. 

3.2.4 Use of Multi-Effect Evaporator in ZLD 

It is used to vaporize the wastewater by passing the heat from steam; it separates the 

salt and water contents. It is mainly used to separate salts, which is a common 

effluent that occurs in wastewater. 

3.2.5 Use of Agitated Thin Film Dryer in ZLD 

It is used to dry high TDS water or products using a fast-revolving rotor in a heating 

jacket. It has gentle evaporation and a high evaporation rate. One passes Evaporation. 

3.2.6 Use of Incinerator in ZLD 

It is used for burning concentrated effluent by thermal energy. It is a useful method 

for very high strength (High COD) effluent which is difficult to biodegrade. No 

further treatment is required. 

3.2.7 Use of Crystallizer in ZLD 

It is used to boil off any remaining liquid, leaving you with a dry, solid cake for 

disposal        

4. DESALINATION OF WATER FROM ZLD 

Reverse osmosis (RO) is a water purification method that uses a partial membrane to 

forget ions, unwanted molecules, and bigger particles from potable. Reverse osmosis 

differs from filtration, in this; the mechanism of fluid flow is by osmosis across a 

membrane [12]. From the RO we can desalinate the wastewater. The feed of ZLD at 

tertiary treatment is treated by UF/RO dual process to decrease the turbidity of water 

and recover water up to 75% and by mixing the advanced technology of High-

efficiency RO with it, we can achieve up to 95% of water recovery [1]. Mechanical 

vapor compression (MVC) is usually employed in thermal concentrators and 

crystallizers. The process of RO in ZLD has an operating salinity range of 70-75 g/L 



 

 Page 26 

 

 

 

for driving hydraulic pressure limitations. And Electro dialysis/Electro dialysis 

reversal (ED/EDR) process and forward osmosis (FO) is used to minimize the 

salinity difference between the RO effluent feed in ZLD [2, 9]. 

4.1. Declination of Organic Pollutants in ZLD 

Declination of organic pollutants is a key factor of the ZLD system in which we 

reduce the organic pollutant by using this strategy, where the total dissolved solids 

(TDS) and high hardness of wastewater are different in different industries, but by 

balancing these factors we can reduce these pollutants [12]. Nowadays the 

wastewater from domestic use and industrial use is sent to the biological treatment 

plant before the ZLD system, but sometimes feed comes with a high amount 

concentration of the organic recovery and before that recovery of biological 

treatment must be there[13]. By getting the example of the coal industry, the effluent 

water contains carbon or organic waste up to 60-65% of total wastewater. By using 

this system, we can reduce organic waste by up to 90-95% of total carbon waste in 

the coal industry [10]Now involves the most point is that the preliminary step for the 

ZLD system should be carried out with it the biological treatment system 

5. PROBLEMS, FACTORS, AND NEED FOR ADVANCED RESEARCH IN 

THE ZLD 

5.1 Is the Cost of Capital and Plant Setup too High? 

I. First of all the pretreatment process or units in ZLD are not expensive or the 

same as that of wastewater treatment, but the advanced treatment is expensive 

such as UF/RO [14] 

II. Capital cost for the ZLD varies on the treatment process, the location of plant 

availability of effluent, and fluctuation of water quality [10,11,15] 

III. Required expenditure for ZLD in treatment contains in percentage is– [16,17] 

• Capital cost – 5% of the total cost 

• Preliminary treatment – 5% of the total cost 

• Primary treatment – 10% of the total cost 

• Secondary treatment – 20% of the total cost 

• Tertiary or Advanced treatment – 60% of the total  cost 

So from the above data, it is concluded that the required capital cost is 1/20th of the 

overall treatment 

I. Selecting suitable techniques according to the quantum of effluent and its 

characteristics. 

II. Increased operational cost and finances on the plant and its global, national & 

regional competitiveness [8]. 



 

 Page 27 

 

 

 

III. Development of a high and effective recovery system to recover greater than 95% 

of wastewater 1. 

Figure-1 shows the typical basic process of ZLD system in the industry. 

 

Figure-1. Typical basic process of ZLD system in the industry. 

5.2 Factors Affect the ZLD Most 

i) ZLD system, irrespective of its high cost may be an economical solution for 

minimizing the cost of the transportation of waste in large quantities for longer 

distances. 

ii) Feeding water for the ZLD from conventional sources comes at a high cost. For 

this, we can use recycled water. It required a high cost to install one plant, due to 

this attention to this system is less? Awareness of this ZLD system is much 

less[2,8,14,15]  

5.3 Need for Advanced Research:  